

大腸癌レジメン名	薬品名	投与量	投与時間	投与経路	投与日	治療期間 (日)
XELOX	オキサリプラチン	130mg/m2	120分	点滴静注	day1	21
	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	
XELOX+BEV	オキサリプラチン	130mg/m2	120分	点滴静注	day1	21
	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	
	ベバシズマブ	7.5mg/kg	30~90分	点滴静注	day1	
XELOX+panitumumab	オキサリプラチン	130mg/m2	120分	点滴静注	day1	21
	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	
	パニツムマブ	6mg/kg	60分	点滴静注	day1	
XELIRI	イリノテカン	200mg/m2	90分	点滴静注	day1	21
	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	
XELIRI+BEV	イリノテカン	200mg/m2	90分	点滴静注	day1	21
	ベバシズマブ	7.5mg/kg	30~90分	点滴静注	day1	
	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	
Cape+BEV	カペシタビン	1200~2100mg/m2/回	2回/日	内服	day1-14	21
	ベバシズマブ	7.5mg/kg	30~90分	点滴静注	day1	
SOX	オキサリプラチン	100mg/m2	120分	点滴静注	day1	21
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
SOX+BEV	オキサリプラチン	100mg/m2	120分	点滴静注	day1	21
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
	ベバシズマブ	7.5mg/kg	30~90分	点滴静注	day1	
S-1+BEV	エスワン	40,50,60mg/回	2回/日	内服	day1-28	42
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1,15,29	
IRIS	イリノテカン	125mg/m2	120分	点滴静注	day1,15	28
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
IRIS+BEV	イリノテカン	100mg/m2	90分	点滴静注	day1,15	28
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1,15	
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
IRIS+Panitumumab	イリノテカン	100mg/m2	90分	点滴静注	day1,15	28
	パニツムマブ	6mg/kg	60分	点滴静注	day1	
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
S-1+CPT-11	イリノテカン	150mg/m2	90分	点滴静注	day1	21
	エスワン	40,50,60mg/回	2回/日	内服	day1-14	
S-1+CPT-11+BEV	イリノテカン	150mg/m2	90分	点滴静注	day1	21
	ベバシズマブ	7.5mg/kg	30~90分	点滴静注	day1	

大腸癌レジメン名	薬品名	投与量	投与時間	投与経路	投与日	治療期間 (日)
TAS-102+BEV	エスワン	40,50,60mg/回	2回/日	内服	day1-14	28
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1,15	
	ロンサーフ	35~75mg/回	2回/日	内服	day1-5,8-12	
UFT/LV+BEV	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1,15	28
	ユーエフティ	300~600mg/日	3回/日	内服	day1-21	
5FU+LV	5-フルオロウラシル	500mg/m2	120分	点滴静注	day1,8,15,22,29,36	56
CPT-11	イリノテカン	150mg/m2	120分	点滴静注	day1	14
CPT-11+BEV	イリノテカン	150mg/m2	120分	点滴静注	day1	14
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1	
CPT-11+Cetuximab	イリノテカン	100mg/m2	90分	点滴静注	day1,8,15,22	42
	セツキシマブ	250mg/m2(初回400mg/m2)	60分(120分)	点滴静注	day1,8,15,22,29,36	
CPT-11+Panitumumab	イリノテカン	150mg/m2	90分	点滴静注	day1	14
	パニツムマブ	6mg/kg	60分	点滴静注	day1	
mFOLFOX6	5-フルオロウラシル	400mg/m2	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m2	46時間	持続静注	day1-2	
	オキサリプラチン	85mg/m2	120分	点滴静注	day1	
	レボホリナート	200mg/m2	120分	点滴静注	day1	
mFOLFOX6+BEV	5-フルオロウラシル	400mg/m2	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m2	46時間	持続静注	day1-2	
	オキサリプラチン	85mg/m2	120分	点滴静注	day1	
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1	
	レボホリナート	200mg/m2	120分	点滴静注	day1	
mFOLFOX6+Cetuximab	5-フルオロウラシル	400mg/m2	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m2	46時間	持続静注	day1-2	
	オキサリプラチン	85mg/m2	120分	点滴静注	day1	
	セツキシマブ	250mg/m2(初回400mg/m2)	60分(120分)	点滴静注	day1,8	
	レボホリナート	200mg/m2	120分	点滴静注	day1	
mFOLFOX6+Panitumumab	5-フルオロウラシル	400mg/m2	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m2	46時間	持続静注	day1-2	
	オキサリプラチン	85mg/m2	120分	点滴静注	day1	
	パニツムマブ	6mg/kg	60分	点滴静注	day1	
	レボホリナート	200mg/m2	120分	点滴静注	day1	
FOLFIRI	5-フルオロウラシル	400mg/m2	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m2	46時間	持続静注	day1-2	
	イリノテカン	150mg/m2	120分	点滴静注	day1	
	レボホリナート	200mg/m2	120分	点滴静注	day1	

大腸癌レジメン名	薬品名	投与量	投与時間	投与経路	投与日	治療期間 (日)
FOLFIRI+BEV	5-フルオロウラシル	400mg/m <sup>2</sup>	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	
	イリノテカン	150mg/m <sup>2</sup>	120分	点滴静注	day1	
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFIRI+RAM	5-フルオロウラシル	400mg/m <sup>2</sup>	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	
	イリノテカン	150mg/m <sup>2</sup>	120分	点滴静注	day1	
	ラムシルマブ	8mg/kg	60分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFIRI+Aflibercept	5-フルオロウラシル	400mg/m <sup>2</sup>	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	
	イリノテカン	150mg/m <sup>2</sup>	120分	点滴静注	day1	
	アフリベルセプト	4mg/kg	60分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFIRI+Cetuximab	5-フルオロウラシル	400mg/m <sup>2</sup>	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	
	イリノテカン	150mg/m <sup>2</sup>	120分	点滴静注	day1	
	セツキシマブ	250mg/m <sup>2</sup> (初回400mg/m <sup>2</sup> )	60分(120分)	点滴静注	day1,8	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFIRI+Panitumumab	5-フルオロウラシル	400mg/m <sup>2</sup>	10分	急速静注	day1	14
	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	
	イリノテカン	150mg/m <sup>2</sup>	120分	点滴静注	day1	
	パニツムマブ	6mg/kg	60分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFOXIRI	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	14
	オキサリプラチン	85mg/m <sup>2</sup>	120分	点滴静注	day1	
	イリノテカン	150mg/m <sup>2</sup>	90分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
FOLFOXIRI+BEV	5-フルオロウラシル	2400mg/m <sup>2</sup>	46時間	持続静注	day1-2	14
	オキサリプラチン	85mg/m <sup>2</sup>	120分	点滴静注	day1	
	イリノテカン	150mg/m <sup>2</sup>	90分	点滴静注	day1	
	ベバシズマブ	5mg/kg	30~90分	点滴静注	day1	
	レボホリナート	200mg/m <sup>2</sup>	120分	点滴静注	day1	
Cetuximab	セツキシマブ	250mg/m <sup>2</sup> (初回400mg/m <sup>2</sup> )	60分(120分)	点滴静注	day1	7

大腸癌レジメン名	薬品名	投与量	投与時間	投与経路	投与日	治療期間（日）
Panitumumab	パニツムマブ	6mg/kg	60分	点滴静注	day1	14
Pembrolizumab	ペンブロリズマブ	200mg	30分	点滴静注	day1	21
Nivolumab	ニボルマブ	240mg	30分	点滴静注	day1	14